B OMR-4043-1721 %R &&BmE EXPLODED VIEW & PARTS LIST

kxR U DiEHE Type of Screw

BCR¥>F+wvFR%Y )1~ Hexagon Button Cap Screw
CFvvy7FRYUYUa— Cap Screw

No. Cu?cfljzﬁg = % Description ﬁémiﬁ

1 |51020270|RU-02 (F3A U%¥%>3>1=v k) |[RU-02 Motor Reduction Unit 55,000

2 74004080 |7ONRZFHy Propeller Nut 1,100

3 |74004081 | 7ARZT TV Propeller Washer 500

4 |74004143 |RZA4TTvv Drive Washer 1,500

5 |74004083 |RZ1 7Lk Drive Collet 1,000

6 |74004146 | 70— ~JLEUFHL M3x6 (101E) | Rubber Retaining Screw M3x6 (10pcs.) | 1,000

H OMA-4043-1160 HRE&EPEE 7 |74004085| 70OV KYOV KA Front Mounting Plate-A 3,100
EXPLODED VIEW & PARTS LIST 8 |74004144 |70—~JL (418) Rubber (4pcs.) 1,800
*1UDEE Type of Screw 9 |79874000 |R&>F vy 7 21— M3x8(10fE) |Button Cap Screw M3x8 (10pcs.) 1,500
CFvryTJR7YUa— Cap Screw 10 74004087 | 7OV M\ITV YT —= Front Housing Assembly 10,000

11 79874010 |RY>Fvy725Y 21— M3x6(10f8) |Button Cap Screw M3x6 (10pcs.) 1,200

12 |74004147 |70V ~7L—h Front Plate 6,000

13 (74004094 | 70OV M\ VT HR—K~ Front Housing Support 1,000

14 (74004148 | 7—Y—(K) 7OV K Pulley (L) Front 4,000

15 [74004145|~)Lk 7OV~ Belt Front 1,500

16 |74004097 A>T 25— (21&) Long Stay (2pcs.) 1,500

17 74004098 | 53—k~ RT—B(2{&) Short Stay-B (2pcs.) 1,300

18 74004099 |> 35—k 2F—A(2f@) Short Stay-A (2pcs.) 1,300

19 |74004149 |ZRILIN\DY VT —=, Middle Housing Assembly 20,000

20 (74004101 |F¥—73> Iy h M3x8 Key Flange Set M3x8 800

21 |74004102 |2 RIL7L—h Middle Plate 5,200

‘1 22 |74004103 | RILN\DI VT HR—K~ Middle Housing Support 1,000

23 |74004095|7—U—(X) U7 Pulley (L) Rear 3,800

No. %fd?a?xlg. i # Description e (F3) 24 |74004096 | <LK Ut — Belt Rear 1,100
1 74004074 | A7V a—tvh Screw Set 800 25 |74004104 | E—9—7—U—tvhk Motor Pulley Set 4,900
2 | 74004075 | 7OY kA= Front Cover 2,800 25-1|74004105 E—5—"7T-U—Fvhk Motor Pulley Nuts 1,100
3 74004006 | NFU>T (11E) Bearing (1pc.) 500 25-2|74004106 T—=U—=(N) U7 Pulley (S) Rear 3,000
4 74004076 | AT —49— —= Stator Assembly 17,000 25-3(74004107 E—4—7—U-—aLvhk Motor Pulley Collet 1,100
5 | 74004077 | A—%— —= Rotor Assembly 22,000 25-4|74004108 E—Y—"T—U—AR—Y— Motor Pulley Spacer 300
6 | 74004078 | U F H/IN\— Rear Cover 3,100 26 74004109 | E—% —HU$1a U M3x6(418) |Motor Retaining Screw M3x6 (4pcs.) 500
*RRMGIHIRTT. REDIHFER - HIREEFTEIENBOET, 27 |74004110 | E—5—T7L—h Motor Plate 2,800
The specifications are subject to alteration for improvement without notice. 28 [51020140 |OMA-4043-1160 (F3A £—%—)|OMA-4043-1160 38,000
74004086 | 7O~ ~YUV KB Front Mounting Plate-B 2,500

74004111 |V YR Rear Mounting Plate Set 1,200

OSICTaR

High Performance Brushless Motors

*RRMIGEBIRTT. WRDIHFERMR- MIREFEEEIZIENHDET,
The specifications are subject to alteration for improvement without notice.




